SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 66 / 20MHz
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30.000 MHz 1.000 GHz 1.000 MHz 946.51904 MHz -45.75 dBm -32,75 dB 30,000 MHz 1,000 GHz 1.000 MHz 871.29685 MHz -45.86 dBm -32.86 db
1.000 GHz 1.700 GHz 1.000 MHz 1.65925 GHz -46.08 dBm -33.08 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63686 GHz -46.15 dBm -33.15 dB
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3.000 GHz 5.000 GHz 1.000 MHz 6.99292 GHz -40.58 dBm -27.58 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91242 GHz -40.71 dBm -27.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64779 GHz -40.85 dBm -27.85 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63280 GHz -40.92 dBm -27.82 dB
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Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 907.16892 MHz -45.81 dém -32.81 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.67394 GHz -46.10 dBm -33.10 de
1,790 GHz 3.000 GHz 1.000 MHz 2,96472 GHz 44,80 dBm -31.80 d&
3.000 GHz 2.000 GHz 1.000 MHz 6.92292 GHz -40.74 dBm -27.74 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -40.89 dBm -27.89 d&
13,000 GHz 18,000 GHz 1.000 MHz 15.54291 GHz -37.10 dBm -24.10 dé
m
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ssamon . FCC RADIO TEST REPORT Report No. : FG422321-02A
Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0080
40 Normal Voltage 0.0018
30 Normal Voltage 0.0069
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0002
PASS
-10 Normal Voltage 0.0020
-20 Normal Voltage 0.0081
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0046
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A14-32 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 70

Peak-to-Average Ratio

Mode
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

26dB Bandwidth

LTE Band 70 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.94 4.94 9.75 9.68 | 14.41 | 14.20

Mode LTE Band 70 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.84 4.88 9.73 9.68 | 14.44 | 14.92

: A15-2 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 70

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1130 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.30 0B = RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
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Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1.704198 GHz 16.42 dbm ndB down 3,545 WHz ML 1.704308 GHz 16.23 dem ndB down 3,545 WHz
TL 1 1700062 GHz -9.50 dBm nds 26.00 db T 1 1.609973 GHz 61 dBm ndg 26.00 db
T2 i 1705007 GHz q factor 334.6 T2 i 1.704818 GHz a6 dbm q factor 334.6
L JU ] - L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1130 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.30 0B = RBW 300 kHz
le Att 30 dB SWT 16.8 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW 100 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
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[EEEY 15.06 dBm Mi[1] 14.89 dBm
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2 ' 2
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Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 1705737 GHz 15.06 dém ndp down 9,75 MHz Ml 1.700222 GHz 14,89 dom ndp down 9,69 MHz
TL 1 1697645 GHz -10.05 dBm nd8 26,00 d8 1 1 1697665 GHz -10,29 derm nd8 26.00 d&
T2 i 1707395 GHz -10.61 dém q factor 174.8 T2 i 1.707385 GHz -11.83 dém q factor 175.5

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

pectrum = pectrum =
RefLevel 30.00 dem  Offset 11,30 0B w RBW 300 kHz Ref Level 30.00 dBm  Offset 11,30 0B & RBW 300 kHz
Jo ALt 30de  8SWT 12,6 us & VBW 1MHz Mode FFT Jo ALt 30de  8SWT 12,6 us & VBW 1MHz Mode FFT
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Marker Marker
Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result
M1 1 1.697015 GHz 15.90 dBm ndB dawn 14.416 MHz M1 1 1.698214 GHz 15.19 dBm ndB dawn 14.206 MHz
TL 1 1.695397 GHz -10,19 dém nda 26,00 0B TL 1 1.695427 GHz 1166 dbm nda 26,00 0B
T2 1 1.709813 Ghz -10.31 dbm Q factor 1178 T2 1 1.709633 Ghz -11.11 dbm Q factor 1195
Il [ i [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 70

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum = =
Ref Level 30.00 GBm  Offset 1130 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.30 0B = RBW 300 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att A0 SWT 169 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.82 dBm Mi[1] 14.40 dBm
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1.703199 GHz 14.82 dbm ndB down 7,645 MHz M1 1 1.699163 GHz 14.49 dem ndB down 9,73 WHz
TL 1 1700062 GHz -11.46 dam ndg 26.00 B T 1 1.607625 GHz -11,47 dBm ndg 26,00 dB
T2 i 1704908 GHz -11.16 dém q factor 3515 T2 i 1.707355 GHz 11,68 dém q factor 174.6

Middle Channel / 15MHz / 64QAM

N/A
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Offset 11,30 0B @ RBW 300 kHz

o Au 3:0d8 SWT  12.6uc @ VBW 1MHz  Mode FFT
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Type | Ref | Tre | X-value | v-value | Function | Function Result |
WL 1 1696448 GHz 14,99 dbm ndB dawn 14446 MHz
TL 1 1.695247 GHz -10.61 dBm nde 26,00 dB
T2 1 1.709693 GHz 10.71 dBm Q factor 117.4

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 70

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

Spectrum

(=

Ref Level 30.00 G&m

Offset 11,90 0B = RBW 100 kHz

(=

RefLevel 30,00 dBm  Offset 11.30 OB e RBW 300 kHz
Att 3

o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT - 0 dE SWT  18.9 ps @ VBW 100 kHz  Mods FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 12.25 dBm Mi[1] 12.12 dBm
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Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-vall |__Function | Function Result
ML T 1700572 GHz 12.25 dbm ndB down 7,665 MHz M1 1 1.700862 GHz 12.12 dem ndB down 5,60 MHz
TL 1 1699993 GHz -13.52 dém ndg 26.00 dB Tl 1 1.607665 GHz 13,63 dBm ndg 26.00 dB
T2 i 1704878 GHz -13.66 dém q factor 338.1 T2 i 1.707385 GHz -13.41 dém q factor

Middle Channel / 15MHz / 256QAM

N/A

Spec

=

Ref Level 30.00 dBm

Offset 11,30 0B @ RBW 300 kHz

o Au 3:0d8 SWT  12.6uc @ VBW 1MHz  Mode FFT
SGL Count 1007100
(@ iFk 1=
Ml 12.50 dBm|
20 1.6974650 GHz|
“ M ndB 0 dB|
x P By 14.925000000 MHz
© { N s Sk A oy TN 113.7]
o 4
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-40
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CF 1.7025 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value |___v-value | Function | Function Result |
WL 1 1.697465 Ghz 12,58 dbm ndB dawn 14.825 MHz
TL 1 1.695097 GHz -13.51 dBm nde 26,00 dB
T2 1 1.710022 GHz 13.39 dBm Q factor 113.7
L JL J “

N/A

TEL : 886-3-327-
FAX : 886-3-328-

3456
4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

Occupied Bandwidth

Mode LTE Band 70 : 99%0OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.48 4.48 9.07 9.06 | 13.51 | 13.45
Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.47 4.47 9.09 9.07 | 13.43 | 13.51
TEL : 886-3-327-3456 Page Number 1 A15-6 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 70

Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

m 2 m 2
Ref Level 30.00 cbm  Offset 11,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.30 o & RBW 100 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.88 dBm mi1] 15.13 dBm
. 1.701080100 GHz, - 1.703267900 GHz,
i Occ B +.489551045 MHz roe B +.487551245 MHz
o P VYA o VR A - Lnfvrsnep e o A e
] 0 da: / R.
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\ N
- . S 2 .
raa o S
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60 df -60 di
CF 1.7025 GHz 10001 pts Span 10.0 MHz CF 1.7025 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
ML T 17010901 GHz 15.88 dém [ 1 17032678 GHz 15.13 dem
T 1 1.70025622 GHz 11.51 dam oce Bw 4,489551045 MHZ T 1 1.70026522 GHz 9.46 dBim oce Bw 4,487551245 MHZ
T2 1 1.70474578 GHz 9.42 dBm T2 1 1.70475277 GHz 10.47 dBm
L JU ] e L JU e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

il m il
Ref Level 30.00 cBm  Offset 11,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.30 o & RBW 300 khz
le Att 30 dB SWT 18 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 100 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.71 dBm Mi[1] 15.12 dem
=0 g oce ) 175002491 ki = oce o ) 161053891 ki
- yoc B 9.07: 91 MHZ, roc B 5 93891 MHz
0 VAN S SRV [P T~ A LA e
. il y o et e
f / \
o 0 d8: ’ ‘\
10 d 10 d - -
-20 -20
= o . e e RV et SN
-an d a0 d
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 1.7025 GHz 10001 pts Span 20.0 MHz CF 1.7025 GHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 16996203 GHz 15.71 dém [ 1 17039698 GHz 15.12 dem
T 1 169795445 GHz 10.94 dam oce Bw 9.075092491 MHz T 1 169797645 GHz 9.41 dBim oce Bw 9.051093891 MHz
T2 1 1.70702955 GHz 9.50 dBm T2 1 1.70703755 GHz 9.11 dBm
L JU ] L JU e

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum 2 Spectrum 2
Ref Lavel 30,00 dem  Offset 11,30 B & RBW 300 kHz Ref Lavel 30,00 dem  Offset 11,30 B & RBW 300 kHz
o At 0d8 SWT  12.6ps @ VBW 1MHz  Mode FFT o At 0d8 SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mil1] 17.13 dbm) Mil1] 16.12 dbm)
. o 170173210 . , 1.69810240 GHZ
h A Oce By 13.510648935 MHz h X . 13.459654035 MHz
. e LAY Pyt W . ATV W e o
/ [ \
o J.J o L
-0 -0 i \
o N / L
i = acalon v M =A
Y A M
-30 -30
-0 -0
50 d -50 df
60 df 60 df
CF 1.7025 GHz 10001 pts Span 30.0 MHz CF 1.7025 GHz 10001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 1.7017321 GHz 17.13 dBm M1 1 1.6981024 GHz 16.12 dBm
T 1 1.69572668 GHz 11,32 dBm Occ Bw 13,510648935 MHz T 1 1.69572068 GHz 11,44 dBm Occ Bw 13,459654D35 MHz
T2 1 1.70923733 GHz 11.42 dbm T2 1 1.70918033 GHz .48 dbm
)i )i W

TEL : 886-3-327-3456

FAX : 886-3-328

-4978

Page Number

: A15-7 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 70

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum = ctrum =
Ref Level 30.00 GBm  Offset 1130 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.30 0B = RBW 300 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.00 dBm Mi[1] 13.71 dBm
2 1.702782000 GHz - 170066820 GHz
- Occ Bw 4477552245 MHZ, T Occ Bw 9.095090491 MHz
_ 2 . AN, T o 1 = L. |
0 de | A 0 de: / \
I \ / |
10 dem A 10 dem - +
-20 dBm -20 dém ; ‘\
M YAVRVA —
s A \ Pl A p
P ATA A/ Ve e o
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 1.7025 GHz 10001 pts Span 10.0 MHz CF 1.7025 GHz 10001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 1.702782 GHz 14.08 dBm M1 1 1.7006682 GHz 13.71 dem
TL 1 170025422 GHz 9.34 dBm Occ Bw 4.477552245 MHz T 1 1.60704846 GHz 3,07 dém Occ Bw 9095090451 MHz
T2 i 170473178 GHz 7.79 dém T2 i 170704385 GHz 4.5 dém

Middle Channel / 15MHz / 64QAM

N/A

Spectrum 2
Ref Lavel 30,00 dem  Offset 11,30 B & RBW 300 kHz
o Att 30d8 SWT  12.6us @ VBW 1MHz  Mode FFT
SGL Count 100/100
@ 1Pk Max
Mil1] 14.39 dbm)
. 1.69681260 GHZ
h E Oce By 13.432656734 MHz
- L NP YL Iz
. / )
-10 J
{' \
\
-20 A2
B i
i P Ml e )
40
50
60 di
CF 1.7025 GHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valug | ¥-value | Function | Function Result |
M1 1 1.6968126 GHz 14,39 dBm
T 1 1.69575667 GHz 9.61 dbm Occ Bw 13,432656734 MHz
T2 1 1.70918933 GHz .34 dbm

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 70

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum = ctrum =
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 1.69343 GHz -20.28 dBm -7.28 dB 1.685 GHz 1.694 GHz 1.000 MHz 1.69373 GHz -22,95 dBm -9.95 dB
1.694 GHz 1.695 GHz 200.000 kHz 1.69499 GHz -25,10 dBm -12,10 dB 1.694 GHz 1,695 GHz 200.000 kHz 1.69496 GHz -26.86 dBm -13.86 dB
1.695 GHz 1.710 GHz 100.000 kHz 1.69735 GHz 3.35 dBm -26.65 dB 1.695 GHz 1.710 GHz 100.000 kHz 1.69606 GHz 2.45 dBm -27.55 dB
1.710 GHz 1.711 GHz 200.000 kHz 1.71000 GHz -24.87 dBm -11.87 dB 1.710 GHz 1,711 GHz 200.000 kHz 1.71013 GHz -27.65 dBm -14.65 dB
1.711 GHz 1,720 GHz 1.000 MHz 1.71103 GHz -19.56 dBm -6.56 dB 1.711 GHz 1,720 GHz 1.000 MHz 1.71180 GHz -22.39 dBm -0.39 d&
—— m—
] ] w

LTE Band 70 / 15MHz / 64QAM

LTE Band 70 / 15MHz / 256QAM

Middle Band Edge / Full RB

Middle Band Edge / Full RB

Spectru

trum

Sp

Ref Level 30,00 dém Offset 11,30 dB

Mode Auto Sweep

Ref Level 30.00 dém

Offset 11.30 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
®1 AvgPwr ®1 AvgPwr
Limit Gheck PABS Limit Gheck PA
20 chife_SPURIOUS LINE ABS PABS 20 dblfe_$PURIOUS LINE ABY PA
10 dem 10 dBnmr
d ...
0 dém [ ooy \| 0 dBm Py VWY YT p=ragprT——TY
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ I SPURIOUS_LINE_ABS_ l
-20 dBrv -20 dBm I
" ' vl A =
‘ -30 dBm l ]
40 de 40 dBm
<50 dB <50 dBm
-60 dB -60 dBm
Start 1.685 GHz 5005 pts Stop 1.72 GHz Start 1.685 GHz 5005 pts Stop 1.72 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 1.69397 GHz -26.70 dBm -13.70 dB 1.685 GHz 1.694 GHz 1.000 MHz 1.69333 GHz -28.93 dBém -15.93 dB
1.694 GHz 1.695 GHz 200.000 kHz 1.69500 GHz -29,87 dBm -16,87 dB 1.694 GHz 1,695 GHz 200.000 kHz 1.69500 GHz -30.05 dBm -17.05 dB
1.695 GHz 1.710 GHz 100.000 kHz 1.69592 GHz 1.58 dBm -28.42 dB 1.695 GHz 1.710 GHz 100.000 kHz 1.69697 GHz -0.64 dBm -30.64 dB
1.710 GHz 1.711 GHz 200.000 kHz 1.71003 GHz -30.86 dBm -17.86 dB 1.710 GHz 1,711 GHz 200.000 kHz 1.71000 GHz -31.44 dBm -18.44 dB
1.711 GHz 1,720 GHz 1.000 MHz 1.71177 GHz -25.85 dBm -12.85 dB 1.711 GHz 1,720 GHz 1.000 MHz 1.71108 GHz -28.13 dBm -15.13 dB
—— m—
J [ i L I [l [
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Conducted Spurious Emission

LTE Band 70 / 5SMHz

Spectrum pectrum
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dB o Y. sed ||| 20 derm — A, .
L o, — e  anna tadeal —— IR R N P e e i Al D
~ef e
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 995.39480 MHz -45.90 dBm -32.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 959.52274 MHz -46.20 dBm -33.20 dB
1.000 GHz 1.685 GHz 1.000 MHz 1.68312 GHz -46.21 dBm -33.21 dB 1.000 GHz 1,685 GHz 1.000 MHz 1.62903 GHz -46.10 dBm -33.10 d&
1.720 GHz 3,000 GHz 1.000 MHz 2.47431 GHz -44,97 dBm -31,97 dB 1,720 GHz 2,000 GHz 1.000 MHz 2,E0502 GHz -44,77 dBm -31.77 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93392 GHz -40.86 dBm -27.86 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94292 GHz -40.83 dBm -27.83 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63980 GHz -40.88 dBm -27.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63330 GHz -41,02 dBm -28.02 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.53458 GHz -37.00 dBm -24.00 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53583 GHz -37.02 dBém -24.02 d&
il i
18 14

Highest Channel / QPSK

Ref Level 0.00 dBm  Offset 11.30 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
-10 ddhR—FRURIONS | INE ARS PAES
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 de: —— LY DN Y
WM“'
== de
-60 des
-70 de
-80 des
-90 des
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 914,44028 MHz -46.05 dem -33.05 d&
1.000 GHz 1,685 GHz 1.000 MHz 1.60233 GHz -46.03 dBm -33.03 de
1.720 GHz 3.000 GHz 1.000 MHz 2,95927 GHz -44,75 dBm -31.75 d&
3.000 GHz 2.000 GHz 1.000 MHz 6.92892 GHz -40.81 dBm -27.81 d&
9.000 GHz 13.000 GHz 1.000 MHz 12.64329 GHz -41,08 dBm -28.08 d&
13,000 GHz 18,000 GHz 1.000 MHz 15.55083 GHz -36.21 dem -23.91 d&
m
Date 15 18
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LTE Band 70 / 10MHz

im trum
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 dB . _ I md ||l 40 dBm _ Al .
o atalie
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz -45.89 dBm -32.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 820.88206 MHz -46.18 dBm -33.18 dB
1.000 GHz 1.685 GHz 1.000 MHz 1.65505 GHz -46.30 dBm -33.30 dB 1.000 GHz 1,685 GHz 1.000 MHz 1.63006 GHz -46.31 dBm -33.31 d8
1.720 GHz 3,000 GHz 1.000 MHz 2.96353 GHz -45.08 dBm -32,08 dB 1,720 GHz 2,000 GHz 1.000 MHz 2.50118 GHz -45,07 dBm -32.07 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.93592 GHz -40.96 dBm -27.96 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94792 GHz -40.70 dBm -27.70 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64829 GHz -40.98 dBm -27.98 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63430 GHz -40.68 dBm -27.68 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52416 GHz -36.99 dBm -23.99 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55375 GHz -36.99 dBm -23.99 d&
T bl
18

Highest Channel / QPSK

oo
v
Ref Level 0.00 dBm  Offset 11.30 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
10 ddhR—FRURIONS L INE ARS PARS
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 des JP— v ~ wﬂh —'-'-ﬂh
P A
e R
-60 des
-70 de
-80 des
-90 des
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 859,66267 MHz -46.05 dem -33.05 d&
1.000 GHz 1,685 GHz 1.000 MHz 1.60438 GHz -45.93 dBm -32.93 dg
1.720 GHz 3.000 GHz 1.000 MHz 2,48113 GHz -44,83 dBm -31.83 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93842 GHz -40.79 dBm -27.79 d&
9.000 GHz 13.000 GHz 1.000 MHz 12.63580 GHz -40.93 dBm -27.93 d&
13,000 GHz 18,000 GHz 1.000 MHz 15.53416 GHz -36.,29 dim -23.99 de
2l
J J [l
Dats: 1 12
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ssanranas. FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 70 / 15MHz

Middle Channel / QPSK

Spectrum k=
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit PABS
- INE _ABS B S
-30 dém
-40 der Ny —— — LY. et
ey M _
-60 dBém
=70 dBr
-80 des
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 860.14743 MHz -46.14 dBm -33.14 dB
1.000 GHz 1,685 GHz 1.000 MHz 1.68346 GHz -45.90 dBm -32.90 dB
1,720 GHz 3,000 GHz 1.000 MHz 2,49990 GHz -44.78 dBm -31.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90142 GHz -40.82 dBm -27.82 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64829 GHz -40.75 dBm -27.75 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.53416 GHz -36.91 dBm -23.91 d8
r T ]
| .
Date: 15.
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ssamon . FCC RADIO TEST REPORT Report No. : FG422321-02A
Frequency Stability
Test Conditions LTE Band 70 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0080
40 Normal Voltage 0.0063
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0024
PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0077
20 Normal Voltage 0.0000
20 Battery End Point 0.0094
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A15-20 of 20
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Peak-to-Average Ratio

Mode

Mod.

LTE Band 71 / 20MHz

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Middle CH

Full RB

Full RB

Full RB

Full RB

Result

4.78

5.80

6.23

6.38

PASS

LTE Band 71 / 20MHz / QPSK

LTE Band 71 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 10,90 b Ref Level 30.00 GBm  Offset 10,90 b
= _Att 30 e AQT 2ms ® RBW 20 MHz = _Att 30 e AQT 2ms ® RBW 20 MHz
@153 view @153 view
0.1 et 0.1
s
001 001 .
X £y
3 %

v ;
1E- 1E-

T L
E-04- | E-04- !
£ k 160 -

| |

|

CF 680.5 Miiz Aean Pwr + 20.00 dB CF 680.5 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 0158 dBm 26 63 dBm 5.05 a8 2.43d8 412 dB 2.78 dB 2.96 db Trace 1 [ o062 dBm 26 08 dbm 6.35 a8 3.01d8 4.84 dB 5.80 a8 6.17 a8
| EERREEE N [ BERRERE N

LTE Band 71 / 20MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 10,90 b Ref Level 30.00 GBm  Offset 10,90 b
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
0.1 0.1
001 = 001
1E- 1E-
E-04- ) E-04-
|
|
A
1
1E4 1 1E4
CF 680.5 Miiz Aean Pwr + 20.00 dB CF 680.5 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 10.50 dBm 26 75 dbm 7.16 a8 3.10d8 5.04 dE .23 db .03 db Trace 1 [ 17.64 dBm 25 56 dBm 7.94 a8 3.10d8 5078 6.38 dB 7.33 a8
| EERREEE N [ BERRERE N

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A16-1 of 26



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.90 4.98 9.91 10.08 | 14.11 | 14.50 | 18.90 | 18.94
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.07 498 | 1010 | 9.78 | 14.26 | 14.47 | 19.06 | 19.50
TEL : 886-3-327-3456 Page Number : A16-2 of 26

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.43 dBm Mi[1] 14.56 dBm
678.41200 MHz 682.16600 MHz
2 2 M
2 ndB 26.00 d8| =@ ndB ! 26.00 d8|
wd . A e 1.005000000 MHz 10 d A ARV e X_.\ i 4.985000000 MHz
h Q factor \ 138.3 . I Q factor | 136.8)
1 |
0 de i 0 de: t
10 dam
-20 dém ‘ o
W e e — J (A A
\/ ey e Ny e
30"l -
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 676.412 MHz 16.43 dbm ndB down 3,508 MHz M1 1 62168 MHz 14.56 dBm ndB down 3,585 MHz
TL 676.052 MHz -9.73 dém ndg 26.00 dB Tl 1 677.993 MHz -11,23 dBm ndg 26.00 dB
T2 i 682.958 MHz q factor 138.3 T2 i 662,578 MHz 11,53 dém q factor 136.8
L JU ] - L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
o att 0GR BWT  12.6 s @ VBW  1MHz  Mode FFT e att A0 SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.32 dBm mi1] 16.83 dBm
w1 678.8620 MHz 681.8590 MHz
2 2 I
2 XA 6.00 dB) =@ N P S 76.00 dB
wd - 9.910000000 MHZ| 10 d SN l:bf' - 10.090000000 MHz
b ] Q factor | 68.5 . i Q factor 67.6
0 de - - 0 da I
{ Yo
¥ ¥
10 dam - 10 dam
/
-20 dBm = — -20 dém. = v e
A A ¥ PP S
-3 dBm 30 dem
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 676.862 MHz 17.32 dém ndp down 9,91 MHz M1 i 681.858 MHz 16.83 dém ndp down 10,08 MHz
TL 675.685 MHz -9.00 dém nds 26.00 d& T 1 675,525 MHz -9.02 dém nds 26,00 d&
T2 i 685.595 MHz -6.70 dém q factor 66.5 T2 i 685615 MHz -9.06 dém q factor 67.6
L JL ] L L JU ]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
o att 0GR BWT  12.6 s @ VBW  1MHz  Mode FFT e att A0 SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.50 dBm Mi[1] 16.67 dBm
2 . 683.2270 MHz - " 684.1860 MHz
B 26.00 dB 26.00 dB
_ AT LA ~BR 14.116000000 MHz 104 “ .= 14.505000000 MHz
h ! Q factar | 48.4 : i Q factar 47.2
0 de T T
dem Y y
10 dam 7
/
-20 dém —
A R Py 1 e
-0 dBm
40 dBm
-50 dBm -50 dBm
-60 dem 60 dam
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Markar
Type | Ref | X-valu | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 683.227 MHz 15.59 dbm ndB down 14116 WHz M1 1 64166 MHz 16.67 dem ndB down 14505 WHz
TL 673.457 MHz -9.20 dBm ndg 26,00 dB Tl 1 673,187 MHz ndg 26.00 dB
T2 i 687.573 MHz -11.12 dém q factor 48.4 T2 i 687603 MHz q factor 47.2
L JU ] - L JU ] -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

il im il
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 200 kHz
ke Att 0 dB SWT 18.5 ps @ VBW 1 MHz  Mode FFT ke Att a0 dB BWT 165 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 14.87 dBm mi1] 14.09 dBm
685.0050 MHz 672.0280 MHz
2 . 2
2 ndif! 26.00 dB =@ L nds 26.00 dB
10d AT oo AR o, 1 18.901000000 MHZ| 10 d A . o, ooty ﬁy{““--rﬂ’"'”\ 18.941000000 MHz
b JI Q factor 36.2 . f Q factar 35.5
ods t 0ds ! T
{
10 dam 4 + 10 dBm -
[ \
-20 dém
b dame e a, /\u.'VL-". -
-40 dBmr -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 685.095 MHz 14.87 dém ndp down 16,901 MiHz M1 i 672.028 MRz 14.03 dém ndp down 16,541 WiHz
T 671,108 MHz -11,83 dem nd8 26,00 d8 T 1 671,069 MHz -12,05 dem nd8 26,00 d&
T2 i 680.01 MHz -10.84 dém q factor 36.2 T2 i £50.01 MHz 11,73 dém q factor 35.5
L JL ] L L JU ] L
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LTE Band 71

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz /

64QAM

m - m -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att 0dE SWT  126ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.78 dBm Mi[1] 16.17 dBm
679.71100 MHz 679.7610 MHz
2 2
2 7 ndB 26.00 dB =@ ndB 26.00 dB
10 Aen n N B AR P 5.075000000 MHz 10 = N Ty 10.110000000 MHz
1 Q factor | 133.9 7 Q factor \ 67.2
0 de : 0 de:
; )
! ¥
10 dem 1y 10 dem ; X
/ 3 / \
-20 dém ; -20 dém y
/ A N —
| . LN = a . " —
| 2R =
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 679.711 MHz 13.78 dbm ndB down 5075 MHz M1 1 £75.761 MHz 16.17 dem ndB down 10,11 MHz
TL 676.032 MHz -12.28 dém ndg 26,00 dB Tl 1 675,405 MHz 53 dBm ndg 26,00 dB
T2 i 683.107 MHz -12.36 dém q factor T2 i 685,515 MHz 64 dbm q factor 67.2

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.90 dBm mi1] 11.95 deém
683.1370 MHzZ 686.6540 MHz
2 2
2 6.00 dB =@ nds 26.00 dB|
10d - oaaal A 14.266000000 MHZ 104 popn B 10.061000000 MHZ
h o 47.9 - T T Q'\fact 36.0
f
0 de: 0 d8s f
10 d8m 10 dar L
-20 dém -20 dam .
) AN - .
0 e - o e
-40 dBmv
-50 demr -50 dBm:
60 dBm 60 dam
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 683.137 MHz 13.90 dém nd@ down 14.266 MHz M1 1 686.654 Mz 11.95 dem nd@ down 19.061 MHz
T 673.307 MHz -12,00 dem nd8 26,00 d8 T 1 670,95 MHz -13,73 dem nd8 26,00 d8
T2 1 687.573 MHz -12.20 dbm q factor 47.9 T2 1 680.01 MHz -14.23 dam q factor 36.0

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

m - m 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att A0 SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.50 dBm mi1] 14.34 dBm
679.94100 MHz
2 2
2 ndB 26.00 d8| =@ nds "
. x Bu 1.985000000 MHz o PN A B 9.790000000 MHz
10 T TR A 136.4 n 7 Qtactar 6.0
0 de i 0 de:
10 dem =yl — 10 dem
kN
-20 dém - -20 dém
A y o 4 AN WA
pkory i 30 Bt N -
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 679.941 MHz 11.50 dbm ndB down 3,585 MHz M1 1 £63.157 MHz 14.34 dBm ndB down 9,78 MHz
TL 677.953 MHz -14.49 dBm ndg 26.00 dB T1 1 675,525 MHz -11.88 dom ndg 26,00 dB
T2 i 682.948 MHz -14.33 dém q factor 136.4 T2 i 685,315 MHz 11,66 dém q factor 68.8
L JL ] L L JU ] L
il im il
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 200 kHz
o att 0GR BWT  12.6 s @ VBW  1MHz  Mode FFT e att A0 SWT 180 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.32 dBm mi1] 10.80 dBm
685.7750 MHz 661.1390 MHz
2 2
2 ndB 26.00 dB =@ o ndB 76.00 dB
10 14.476000000 MHz 10 3 Bu 10.500000000 MHz
1 TR AT [ 47.4] ! TR e 34.9
ods 0ds H
/ ) /
10 dam - 10 danm
X
-20 dém -20 dém \
o, o \
30 dBph g = e - e
20 98 = T e o ]
40 dBm -
-50 dBm -50 dBm
60 dam 60 dBm
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 685.775 MHz 11.32 dém ndp down 14,476 biHz M1 i 661.138 Mz 10.80 dém ndp down 19.5 WiHz
TL 673.187 MHz -15.00 dém nds 26,00 d& T 1 670,63 MHz -15,33 dam nds 26,00 d8
T2 i 687.663 MHz -14.46 dm q factor 47.4 T2 i 690,13 MHz 14,62 dém q factor 34.8
L JL ] L L JU L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

Occupied Bandwidth

LTE Band 71 : 99%0OBW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.50 9.03 9.03 | 13.41 | 13.41 | 17.81 | 17.90
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.49 9.05 9.02 | 1344 | 1348 | 17.84 | 17.93
Page Number 1 A16-7 of 26

TEL : 886-3-327-3456
FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum - -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.44 dBm Mi[1] 15.35 dBm
2 t 662.206800 MHzZ - e 662.087600 MHz2
OccBw g +.520547945 MHz - occawy +.501549845 MHz
. AP AP Nl A o [ P U L WO PP v
\ /
0 de - 0 de: /’
10 d8m 10 dBm L \‘
/ Y,
-20 dém -20 dém 7 v
e b Ve A iy | AN SRy
P W SVaY, MY o
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts pan 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 682.2068 MHz 15.44 dbm M1 1 6620876 MHz 15.35 dem
TL 1 678.235226 MHz 8.23 dbm Occ Bw 4.520547945 MHz T1 1 678.255224 MHz 9,53 dbm Occ Bw 4.501549645 MHz
T2 i 682.755774 MHz 9.94 dbm T2 i 682.756774 MHz 9.04 dém
L JU ] - L JU ] )

Middle Channel / 10MHz / QPSK

Ref Level 30.00 Gém  Offset 10.90 db e RBW 300 khz

Middle Channel / 10MHz / 16QAM

RefLevel 30,00 dBm  Offset 10.50 OB e RBW 300 kHz
Att

le Att 30 dB SWT 12.7 ps @ VBW 1 MHz  Mode FFT - 30 dB SWT 12.7 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.12 dBm mi1] 16.09 dBm
S Yo S
9.031096890 MHZ] Jcc B 9.035096490 MHZ]
S PP VL *-‘\_ N P
1 ¥ 10 df
wd 7 = 1 10
{
0 de: 1 0 da: -
/ \ 4
10 dam 10 dar
0 e ! \ 0 de i
odem ~ A . -0 dem —
L |~ - N |~ T RN
-30 dBm 30 dBm-
-40 dBmr 40 dBm:
-50 demr -50 dBm:
60 dBm 60 dam
CF 680.5 MHz 10001 pts Span 20.0 MHz CF 6B0.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 681.0318 MHz 17.12 dém ML 1 681.2476 MHz 16.09 dam
T 1 676.00445 MHz 10.55 dBm 0cc Bw 903109689 MHz T1 1 67596045 MHz 10,98 dem 0cc Bw 9.03509649 MHz
T2 1 11.54 dbm T2 1 684.99555 MHz 10.07 dém

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum - -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
o att 0GR BWT  12.6 s @ VBW  1MHz  Mode FFT e att A0 SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.60 dBm Mi[1] 15.33 dBm
2 683.62670 MHz - i 190 MHz
- 13.414658534 MHz occ Bw 8234 MHzZ
L ol e A 10 di 1 frne ey }vu’\ﬁ4 My
10 df 10 f
{ / \
0 de 0 de:
i \ ;‘ |
10 dBm { \ 10 dBm:
/ A\
-20 dém = /_JJ ] -20 dém \
o e N N vj A -
] e PRV N, e
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 10001 pts Span 30.0 MHz CF 680.5 MHz 10001 pts pan 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 683.6267 MHz 15.63 dbm M1 1 61,5139 MHz 15.33 dBm
TL 1 673.78667 MHz 10.94 dBm Occ Bw 13.414656534 MHz T 1 673.61667 MHz 3,50 dBm Occ Bw 13.417656234 MHz
T2 i 687.20133 MHz 9.9+ dbm T2 i 687.23433 MHz 10.61 dém
L JU ] - L JU ] )

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum - pectrum -
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
le Att 30 dB SWT 19 ps @ VBW 1 MHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 1 MHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
GHEY 15.03 dBm [EEEY 13.23 dBm
2 £30.40600 Mrie - £30.00000 Mtz
i occ Bw 17.814218578 MHz [ oce Bw 17.902209779 MHz
10 d Trl A e b S h P TR - . N i
u ¢ 1 ¥
| \
0 d8: / \ 0 da: / ‘
| \
10 dem f 10 dam
\
/ I
-20 dBm oy \ N -20 dém ‘
/ i
o, A ~ v [ SN
B \sag/dem i
-40 dBmv -40 dBm.
-50 demr -50 dBm:
-60 dem -60 dBm
CF 680.5 MHz 10001 pts Span 40.0 MHz CF 6B0.5 MHz 10001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc K-value Y-value Function Function Result Type | Ret | Tre X-value Y-value Function Function Result
YP P
ML T 680,408 MHz 15.03 dém ML 1 680,08 MHZ 13.23 dem
T 1 671.62089 MHz .95 dam 0cc Bw 17.814218578 MHz 1 1 671.55289 MHz 2,31 dém 0cc Bw 17.902209779 MHZ
T2 1 689.23511 MHz 10.19 dem T2 1 689.4551 MHz .53 dbm

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum - -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 200 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att A0 SWT 127 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.87 dBm Mi[1] 15.60 dBm
2 : 681401500 MHz - 563.00170 MHz
R. By +.502549745 MHz ! /\': 9.057094291 MHz
10 d N N A e perses A2 0 T et VAN A e 1 ]2
7
{ \ /
0 de 0 de: -
i \ ]
10 dBm / 10 dBm: -
-20 dém . -20 dém
‘ R o n A
Py o= o
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts pan 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 681.4010 MHz 13.87 dbm M1 1 663.0017 MHz 15.60 dem
TL 1 678.254225 MHz 8.51 dBm Occ Bw 4.502549745 MHz Tl 1 575.97245 MHz 9,33 dbm Occ Bw 9.057094291 MHz
T2 i 682.756774 MHz .08 dém T2 i 685.02055 MHz 9.0 dém
L JU ] - L JU ] )
Spectrum - pectrum -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 OB & RBW 200 kHz
o att 0GR BWT  12.6 s @ VBW  1MHz  Mode FFT e att ande SWT 19ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.17 dBm Mi[1] 12.57 dBm
2 684.52260 MHz - 683.26770 MHz
oce |KM 13.441655834 MHz M10GC B 17.846215378 MHz
. A 1 X T2
1 d = - 10 of f e et
0 de; " " 0 d8s L i i \
T \ T T
10 d8m - \ 10 dam -
! \ /
-20 dém < -20 dém i
~ \
ol e - 30 dBrm i \
N R Pl AT (G S AL FOUT T
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 10001 pts Span 30.0 MHz CF 680.5 MHz 10001 pts Span 40.0 MHz
Marker Markar
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
ML 1 684.5226 MHZ 14.17 dém M1 i 683.2677 MHz 12.57 dem
TL 1 673.79267 MHZ 8,54 dBm occ Bw 13.441655834 MHZ T1 1 671.60489 MHZ 7.94 dBin occ Bw 17.846215378 MHZ
T2 i 687.23433 MHz 8.47 dem T2 i 682.4511 MHz 7.83 dém

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum 2 i
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 200 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att A0 SWT 127 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 11.75 dBm Mi[1] 13.30 dBm
2 661.695900 MHzZ - 678.16620 MHz
= ocpBw +.490550945 MHz = occ Bw 9.023097690 MHz
. . I - Tl e
10 df \ e i 5 10 ;
0 de { 0 de: /
/ /
/ \\ /
10 dBm 10 dBm:
\
-20 dém -20 dém T
e . / S
\;3:3_}{5,\.,-‘ e S Vaar 30
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 10001 pts Span 10.0 MHz CF 680.5 MHz 10001 pts pan 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 681.6355 MHz 11.75 dbm M1 1 6761682 MHz 13.30 dBm
TL 1 678.253225 MHz 5.62 dgm Occ Bw 4.490550945 MHz T 1 575.96445 MHz 5,76 dbm Occ Bw 9.02309769 MHz
T2 i 682.743776 MHz .48 dbm T2 i 684.08755 MHz 7.15 dém

Middle Channel / 15MHz / 256QAM

Middle Chan

nel / 20MHz / 256 QAM

Spectrum - pectrum -
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 1 MHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 1141 dBm mi1] 11.04 deém
2 683.77570 MHZ - 682.51980 MHZ
Oga B 13.489651035 MHz 1 OGCBw 17.934206579 MHz
10 ¢ - - 10 o - =
: P e ~ (| : oA A Y e,
ods L ! 0ds
/ * ‘ !
10 d8m i L 10 dam - L
\ \
-20 dém -20 dem £ 4
7 \ p, y
-a0 gBm -30 dBm 4 _
u/%—w* LEaY D DEm el | [ A b o ]
-40 dBmv -40 dém
-50 demr -50 dBm:
60 dBm -60 dam
CF 680.5 MHz 10001 pts Span 30.0 MHz CF 6B0.5 MHz 10001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 683.7757 MHz 11.41 dom ML 1 682.5198 MHz 11.04 dem
T 1 673.79267 MHZ 5.34 danm 0cc Bw 13.489651035 MHz T 1 67155689 MHz 6,88 dBm 0cc Bw 17.934206579 MHz
T2 1 687.28232 MHz 7.30 dm T2 1 89,4911 MHz 7.10 dém

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

Conducted Band Edge

LTE Band 71 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
(Specrom ) @) (‘spectrum v
Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES Mi[1] -59.01 dBm] ||| SPUEIDIEClNekARS_ PASS
Y ; ; ALS 52.005 Line _§PURIOUS_| INE_ABS, PAS
20 ghine _FPURIOUS }INE_ABS P _\ 652.0054446 MHz [l . Line n. 5
10 dem T 10 dBm:
odB J l\ 0 dem
-10 d8m i -10 dBm
SPURIOUS_LINE_ABS f \
-20 dem j l& -20 dBm i
-30 dBm L -30 dem
M !
_40 dem ’,,f HV 40 dem A N
el l“l\; n ™\
-50 dem # T -50 dem ' -
L M I
B0 HB -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -28.83 dém -15.63 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.66783 MHz 21.28 dBm -8.72 dB
662.900 MHz £63.000 MHz 30.000 kHz 662.99525 MHz -21.78 dBm -8.78 dB 698.000 MHz 695,100 MHz 30,000 kHz £93,00195 MHz -23.96 dBm -10.96 dB
£63.000 MHz 668,000 MHz 100.000 kHz 663.38711 MHz 21.21 dBm -6.79 dB 698,100 MHz 709.000 MHz 100.000 kHz £98. 10544 MHz -29.84 dBm -16.84 dB
—
Il J b j [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS MIL1] “59.18 dBm ||| SPURIsHE GlinEKABS PABS
Line _$PURIOUS_| INE_ABS PAES 652.0054446 MHZ Line _§PURIOUS_LINE_ABS PABS
20 dBm 20 dBm
10 dBm 10 dBm
e & \[ e Tt ananai
0de 1 dBm:
-10 dem WI 10 dem
SPURIOUS_LINE_ABS | L‘
-20 dem J F20 dBm L
-30 dem ] -30 dem Jfl’\
e »-ﬂ",ﬁ_h‘\‘
-40 dem -40 dBm e
v, ]
50 dom = 50 dem A
! R
Se 60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious EMiSSi"T; | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100,000 kHz 662,89456 MHz -27.33 dBm -14.33 dB 693.000 MHz 698,000 MHz 100.000 kAHz 69568981 MHZ 7.57 dBm 52,43 db
852.900 MHz | 663.000 Mhz 30.000 kHz £62.97807 Mz ~28.66 dem ~15.66 d& 698.000 MHz | 693.100 MHz 30.000 kHz 608,01304 MHz -27.83 dbm -14.83 db
Se3.000 Mz 558,000 MHz 100,000 kHz 566.13437 MHz 7.68 dBm -22.32 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -26.93 dBm -13.93 dB
.
)i i )
2024  14:50:50

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 71 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =) s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES mMi[1] -59.00 dBm| [|LSPURIGIECLBEKABS_ PAES
3 3 3 ABS 52. 5 Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P /-\ 652.0054446 Mz ||| . Line s
{
10 dém l 10 dem ,‘
. | 0 dem
| [
-10 dBm | -10 dBm :
SPURIOUS_LINE_ABS H E [ I.
20 dem J- I\ 20 dim . 1
.30 dBm = -30 dem Ir’j
/‘4 | | T\
40 dBm M 40 dem i
»/ || | % \M
-50 dam 0 dem I
e A !
! [P W% ,MJ‘L‘JML e [ tereesini ey
50T v
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£52.000 Mz | 662,900 MHz 100,000 kiz 662,89456 MHz ~30.22 dém -17.22 & 695000 MiE | 556 o0 Wiz 100,000 Kiz e T 2008 B _gml
562.900 Mrz | #63.000 Mhiz 30.000 kHz £62.99525 MHz -24.75 dam -11.75 d8 698.000 MHz | 609.100 Mz 30.000 kHz 508,00025 MHz -23.72 dm -10.72 de
563.000 MHz £68.000 MHz 100.000 kHz £63.34216 MHz 20.01 dem -9.09 dB £98.100 MHz 705,000 MHz 100.000 kHz 696, 10544 MHz -30.50 dBm -17.50 db
S
T
I - i 1 B2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck pabs mi1[1] -59.10 dBm] ||| SPURISIECHEEKABS _ PABS
1 5 5 ABS 52 5 Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 6520054446 Miz| ([l Lin
10 dBm 10 dBm
N
MMM foa -
0 dB J\ dem
-10 dem 10 dem
SPURIOUS_LINE_ABS L \
“20 dem f 20 dem n.
-30 dem /-'ﬂ -30 dem {
,/"_—M m_‘f“ﬁ\
40 dem — 40 dem ~
| T
50 dBm =1 50 dBm [
! |~ p——
ST 60 dem
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit
652.000 MHz £62.900 MHz 100.000 kHz 66288367 MHz -29.53 dém -16.53 d& 693.000 MHz 698.000 MAz 100.000 kHz 597.25824 MHz 6.15 dBm -23.85 db
562.900 Mrz | #63.000 Mhiz 30.000 kHz £62.99745 MHz -26.65 dam -15.65 dB 698.000 MHz | 609.100 Mz 30.000 kHz 508,01234 WHz -20.33 dBm -16.35 d&
563.000 MHz £68.000 MHz 100.000 kHz £66.65883 MHz £.60 dem -23.40 dB £98.100 MHz 705,000 MHz 100.000 kHz 696, 10544 MHz -28.47 dBm -15.47 db
Y
i J1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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